

Clinical Policy Title:	cannabidiol
Policy Number:	RxA.370
Drug(s) Applied:	Epidiolex®
Original Policy Date:	03/06/2020
Last Review Date:	09/14/2020
Line of Business Policy Applies to:	All lines of business

Background

Cannabidiol (Epidiolex®) is a cannabinoid. It is indicated, in patients 2 years of age and older, for the treatment of seizures associated with:

- Dravet Syndrome (DS)
- Lennox-Gastaut Syndrome (LGS)

Dosing Information

Drug Name	Indication	Dosing Regimen	Maximum Dose
Cannabidiol (Epidiolex®)	Dravet Syndrome & Lennox-Gastaut Syndrome	Initial dose is 2.5 mg/kg PO twice a day (5mg/kg/day). Maintenance dose is 5 mg/kg PO twice a day (10 mg/kg/day) to 10 mg/kg PO BID (20 mg/kg/day). Dosage adjustment is recommended for patients with moderate or severe hepatic impairment.	10 mg/kg PO twice a day (20 g/kg/day)

Dosage Forms

- Oral solution: 100 mg/mL

Clinical Policy

Provider must submit documentation (such as office chart notes, lab results or other clinical information) supporting that member has met all approval criteria.

I. Initial Approval Criteria

A. Dravet Syndrome or Lennox-Gastaut Syndrome (must meet all):

1. Diagnosis of DS or LGS;
2. Prescribed by or in consultation with a neurologist;
3. Age 2 years of age or older;

This clinical policy has been developed to authorize, modify, or determine coverage for individuals with similar conditions. Specific care and treatment may vary depending on individual need and benefits covered by the plan. This policy is not intended to dictate to providers how to practice medicine, nor does it constitute a contract or guarantee regarding payment or results. This document may contain prescription brand name drugs that are trademarks of pharmaceutical manufacturers that are not affiliated with RxAdvance.

4. Will be used as adjunctive therapy (*see Appendix B*) with at least one other antiepileptic drug;
5. For LGS, failure of two of the following, unless contraindicated or clinically significant adverse effects are experienced: Banzel®, clobazam, clonazepam, felbamate, lamotrigine, topiramate;
6. Dose does not exceed 20 mg/kg/day.

Approval duration

Commercial :12 months

Medicaid :12 months

HIM :12 months

II. Continued Therapy Approval

A. Dravet Syndrome or Lennox-Gastaut Syndrome (must meet all):

1. Member is currently receiving medication that has been authorized by RxAdvance , or documentation supports that member is currently receiving Epidiolex for a covered indication and has received this medication for at least 30 days;
2. Member is responding positively to therapy;
3. If request is for a dose increase, new dose does not exceed 10 mg/kg orally twice daily (20 mg/kg/day).

Approval duration

Commercial :12 months

Medicaid :12 months

HIM :12 months

III. Appendices

APPENDIX A: Abbreviation/Acronym Key

AEDs: Antiepileptic Drugs

DS: Dravet Syndrome

FDA: Food and Drug Administration

LGS: Lennox-Gastaut Syndrome

APPENDIX B: Therapeutic Alternatives

This table provides a listing of preferred alternative therapy recommended in the approval criteria. The drugs listed here may not be a formulary agent for all relevant lines of business and may require prior authorization.

Drug Name	Dosing Regimen	Dose Limit/ Maximum Dose
topiramate (Topamax®, Trokendi® XR, Qudexy® XR)	<p>LGS Adults and Adolescents 17 years and older: Initial dose is 25 to 50 mg/day orally. Maintenance dose is 200 to 400 mg/day orally (divided and given twice daily).</p> <p>Children and Adolescents 2 to 16 years: Initial dose is 1 to 3 mg/kg/day (max: 25 mg/day) orally once daily in the evening. Maintenance dose is 5 to 9 mg/kg/day orally.</p> <p>DS[‡] Initial dose is 0.5 to 2 mg/kg/day orally. Max target dose is 8 to 12 mg/kg/day orally.</p>	<p>LGS Age ≥ 17: 400 mg/day</p> <p>Age 2 – 16: 25 mg/day</p> <p>DS 8 to 12 mg/kg/day</p>

<p>lamotrigine (Lamictal® CD, ODT, XR, & Subvenite®)</p>	<p>LGS Patients receiving enzyme-inducing AEDs (e.g., carbamazepine, phenobarbital, phenytoin, primidone) NOT to include valproate:</p> <ul style="list-style-type: none"> ○ Adults and Adolescents: Initial dose is 50 mg orally daily. Maintenance dose is 300 to 500 mg/day orally given in 2 divided doses. ○ Children 2 to 12 years: Initial dose is 0.6 mg/kg/day orally in 2 divided doses. Maintenance dose is 5 to 15 mg/kg/day (max 400 mg/day) orally given in 2 divided doses. <p>Patients receiving valproate:</p> <ul style="list-style-type: none"> ○ Adults and Adolescents: Initial dose is 25 mg orally every other day is given for 2 weeks. Maintenance dose is 100 to 400 mg/day orally, given in 1 to 2 divided doses. ○ Children 2 to 12 years: Dosage depends on weight. <p>DS Avoid lamotrigine and other sodium channel agents since they can exacerbate seizures associated with Dravet Syndrome.</p>	<p>With valproate: 100 mg/day</p> <p>With enzyme-inducing drugs: 400 mg/day</p>
<p>felbamate (Felbatol®)</p>	<p>LGS Adolescents and Children 2 - 14 years: Add felbamate at 15 mg/kg/day orally in 3-4 divided doses while reducing doses of other AEDs by 20-30%. Increase felbamate dose by 15 mg/kg/day increments at weekly intervals to 45 mg/kg/day orally. Max dose is 3,600 mg/day orally.</p>	<p>3,600 mg/day</p>
<p>Banzel (rufinamide)</p>	<p>LGS Adults and Adolescents ≥ 17 years: Initial dose is 400-800 mg/day orally in 2 equally divided doses. Target and max dose is 3,200 mg/day orally given in 2 equally divided doses.</p> <p>Children and Adolescents 1-16 years: Initial dose is 10 mg/kg/day orally given as 2 equally divided doses. Maintenance target dose is 45 mg/kg/day or 3,200 mg/day orally, whichever is less, given in 2 equally divided doses.</p> <p>DS Avoid Rufinamide and other sodium channel agents since they can exacerbate seizures associated with Dravet Syndrome.</p>	<p>3,200 mg/kg/day</p>
<p>clobazam (Onfi®)</p>	<p>LGS For Adults, Adolescents, & Children older than 2 years:</p> <ul style="list-style-type: none"> • Patients weighing > 30 kg: Initial dose is 5 mg orally twice daily. Max dose is 20 mg orally twice daily. Dosing 	<p>LGS ≤ 30 kg: 0.2 mg/kg/day</p> <p>> 30 kg:</p>

	<p>should be individualized based upon efficacy and tolerability.</p> <ul style="list-style-type: none"> Patients weighing ≤ 30 kg: Initial dose is 5 mg orally once daily. Max dose is 10 mg orally twice daily. Dosing should be individualized based upon efficacy and tolerability. <p>DS[‡] Initial dose is 0.2 to 0.3 mg/kg/day PO. Max target dose is 0.5 to 2 mg/kg/day PO.</p>	<p>20 mg/day</p> <p>DS 2 mg/kg/day</p>
clonazepam (Klonopin®)	<p>LGS For Adults, Adolescents, & Children:</p> <ul style="list-style-type: none"> Patients weighing > 30 kg: Initial dose is 1.5 mg/day orally, given in three equally divided doses. Max dose is 20 mg/day orally, given in three equally divided doses. Patients weighing ≤ 30 kg: Initial dose is 0.01 to 0.03 mg/kg/day orally, given in three equally divided doses. Max dose is 0.1 to 0.2 mg/kg/day orally, given in three equally divided doses. 	<p>≤ 30 kg: 0.2 mg/kg/day</p> <p>> 30 kg: 20 mg/day</p>
valproic acid (®, Depakote®, ®)	<p>LGS[‡] Initial dose is 7 to 10 mg/kg/day PO, given three to four times daily for nonenteric-coated capsules or syrup, BID for delayed-release tablets, and QD for the extended release preparation. A typical adult starting dose is 500 mg QD. The max dose is 60 mg/kg/day or 3,000 mg/day.</p> <p>DS[‡] Initial dose is 10 to 15 mg/kg/day PO, given in two to three equally divided doses. Max target dose is 25 to 60 mg/kg/day PO, given in two to three equally divided doses, depending on achieved blood levels.</p>	<p>LGS 60 mg/kg/day or 3,000 mg/day</p> <p>DS 60 mg/kg/day</p>
levetiracetam (Spritam®, Keppra®)	<p>LGS[‡] Initial dose is 5 mg/kg/day PO, given in two or three equal doses per day. Max dose is 20 to 80 mg/kg/day PO, according to effectiveness and tolerability.</p> <p>DS[‡] Initial dose is 10 to 20 mg/kg/day PO, divided twice daily or three times daily. Max dose is 60 to 80 mg/kg/day PO, divided twice daily or three times daily.</p>	<p>80 mg/kg/day</p>

Therapeutic alternatives are listed as Brand name® (generic) when the drug is available by brand name only and generic (Brand name®) when the drug is available by both brand and generic. ‡ Off-label

APPENDIX C: Contraindications/Boxed Warnings

- Contraindication(s):
 - Hypersensitivity to cannabidiol or any of the components of the product, which includes sesame seed oil

- Boxed warning(s):
 - None

APPENDIX D: General Information

- Dravet Syndrome (DS), also called severe myoclonic epilepsy of infancy (SMEI), is a severe form of epilepsy. Per the United Kingdom National Institute for Health and Care Excellence (NICE) Anti-Epileptic Pharmacologic Treatment Guidelines (published on January 2012 and updated on April 2018), the recommended first-line anti-epileptic drugs to treat Dravet Syndrome are sodium valproate and topiramate. Clobazam and stiripentol are listed as adjunctive anti-epileptic drugs. To note, stiripentol is approved in Canada, Japan, and European countries, but not FDA-approved in the United States. Sodium valproate is also not FDA-approved for treatment of Dravet Syndrome.
- Lennox-Gastaut syndrome (LGS) is another severe form of epilepsy. Per American Academy of Neurology and the American Epilepsy Society Anti-Epileptic Pharmacologic Treatment Guidelines, the recommended treatment for drop seizures associated with Lennox-Gastaut Syndrome is lamotrigine and topiramate (Level A).
 - A Cochrane Database of Systematic Review 2013 article concluded that the optimum treatment for LGS remains uncertain and no study to date has shown any one drug to be highly efficacious; rufinamide, lamotrigine, topiramate and felbamate may be helpful as add-on therapy, and clobazam may be helpful for drop seizures. Until further research has been undertaken, clinicians will need to continue to consider each patient individually, taking into account the potential benefit of each therapy weighed against the risk of adverse effects.

References

1. Epidiolex Prescribing Information. Carlsbad, CA: Greenwich Biosciences, Inc; April 2020. Available at: www.epidiolex.com. Accessed July 27, 2020 .
2. Clinical Pharmacology [database online]. Tampa, FL: Gold Standard, Inc.; 2018. Available at: <http://www.clinicalpharmacology-ip.com/>.
3. National Institute of Neurological Disorders and Stroke. Dravet Syndrome Information Page. Available at: <https://www.ninds.nih.gov/Disorders/All-Disorders/Dravet-SyndromeInformation-Page> . Accessed July 27, 2020
4. Wirrell EC. Treatment of dravet syndrome. Can J Neurol Sci. 2016 Jun;43 Suppl 3:S13-8.
5. National Institute for Health and Care Excellence (NICE). Epilepsies: diagnosis and management. Available at: <https://www.nice.org.uk/guidance/CG137/chapter/Appendix-EPharmacological-treatment>. Accessed July 27, 2020
6. Ferrie CD, Patel A. Treatment of lennox-gastaut syndrome. Eur J Paediatr Neurol. 2009 Nov;13(6):493-504.
7. Kanner AM, Ashman E, Gloss D, et al. Practice guideline update summary: Efficacy and tolerability of the new antiepileptic drugs II: Treatment resistant epilepsy. Report of the Guideline Development, Dissemination, and Implementation Subcommittee of the American Academy of Neurology and the American Epilepsy Society. July 10, 2018; 91 (2)
8. National Institute of Neurological Disorders and Stroke. Lennox-Gastaut Syndrome Information Page. Available at: <https://www.ninds.nih.gov/Disorders/All-Disorders/LennoxGastaut-Syndrome-Information-Page>. Accessed July 27, 2020
9. Panebianco M, Prabhakar H, Marson AG. Rufinamide add-on therapy for refractory epilepsy. Cochrane Database of Systematic Reviews 2018, Issue 4. Art. No.: CD011772.
10. Hancock EC, Cross JH. Treatment of Lennox-Gastaut syndrome. Cochrane Database of Systematic Reviews 2013, Issue 2. Art. No.: CD003277.
11. Wirrell EC. Treatment of Dravet Syndrome. Can J Neurol Sci. 2016 Jun;43 Suppl 3:S13-8. doi: 10.1017/cjn.2016.249. <https://www.ncbi.nlm.nih.gov/pubmed/27264138>

12. Kim HJ, Kim SH, MD, Kang HC, et al. Adjunctive Levetiracetam Treatment in Pediatric Lennox-Gastaut Syndrome. *Pediatr Neurol.* 2014 Oct;51(4):527-31. doi: 10.1016/j.pediatrneurol.2014.06.004. Epub 2014 Jun 25. <https://www.ncbi.nlm.nih.gov/pubmed/25266616>
13. Grosso S, Franzoni E, Coppola G, et al. Efficacy and safety of levetiracetam: an add-on trial in children with refractory epilepsy. *Seizure.* 2005 Jun;14(4):248-53. <https://www.ncbi.nlm.nih.gov/pubmed/15911359>
14. Asadi-Pooya AA. Lennox-Gastaut syndrome: a comprehensive review. *Neurol Sci.* 2018 Mar;39(3):403-414. doi: 10.1007/s10072-017-3188-y. Epub 2017 Nov 9. <https://www.ncbi.nlm.nih.gov/pubmed/29124439>

Review/Revision History	Review/Revised Date	P&T Approval Date
Policy established.	01/2020	03/06/2020
Policy was reviewed: <ol style="list-style-type: none"> 1) Policy description table was updated 2) Dosing Information was updated to replace BID with “twice a day” 3) Continuation therapy criteria II.A.1 was rephrased to “Member is currently receiving medication that has been authorized by RxAdvance” 4) Approval duration updated for both indications and both initial & continued therapies 5) Appendix B, therapeutic alternatives was updated to remove brand drug names: Stavzor, Depakene due to discontinuation 6) References were updated 	07/28/2020	09/14/2020